WACKER
NEUSON

5200018977 100

06.2017

Trash Pumps
Schmutzwasserpumpen
Bombas de Barrido
Pompes a eaux chargeés

APTA4S

Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange www.wackerneuson.com






Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

APT4S

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

5200018977 - 100 3



Part Numbers - Boldface

Fettgedruckte Artikelnummern APTEE
NUumeros de partes en negritas

Numéros de piece - en caracteres gras

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 5200018977 - 100



APT4S

Pump Components
Bestandteile der Pumpe
Piezas de la Bomba

Parties Constituantes de la Po

Pump Mount
Pumpenkonsole
Montura de la bomba
Socle de pompe

Skid cpl.

Unterbau kpl.

Conjunto Patin compl.
Base du Générateur compl.

Engine Mount
Motorbefestigung
Montaje del Motor
Montage du Moteur

Radiator Mount
Kuhlertrager
Soporte del radiador
Support de radiateur

Control Panel cpl.
Betatigung kpl.
Regulador compl.
Commande compl.

Labels
Aufkleber
Calcomanias
Autocollants

Engine-Yanmar
Yanmar-Motor
Motor Yanmar
Moteur Yanmar

Gear Housing
Getriebegehause
Alojamiento del engranaje
Carter d'engrenage

Flywheel/Oil Pan
Schwungrad/Olwanne
Volante/Colector de aceite
Volant/Cuvette-carter a huile

Cylinder Head/Cover
Zylinderkopf/Deckel
Culata/Tapa
Culasse /Couvercle

Suction Manifold
Saugverteiler
Distribuidor de succién
Collecteur d'aspiration

Exhaust Manifold
Auspuffkrimmer
Distribuidor de escape
Collecteur d'échappement

Camshaft
Nockenwelle
Arbol de levas
Arbre a cames

5200018977 - 100

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

12

18

20

22

26

28

31

32

34

36

40

42

44



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Crankshaft/Piston
Kurbelwelle/Kolben
Ciguefial/Piston
Vilebrequin/Piston

Oil Pump
Olpumpe

Bomba de Aceite
Pompe a Huile

Cooling System
Kuhlungssystem

Sistema de Enfriamiento
Systéme de Refroidissement

Fuel Pump
Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant

Governor
Regler
Regulador
Régulateur

Fuel Valve
Kraftstoffhahn

Grifo de combustible
Robinet de carburant

Fuel Pipes
Kraftstoffleitungen
Tubos de Combustible
Conduites de Carburant

Starter
Starter
Arrancador
Démarreur

Generator
Generator
Generador
Générateur

Cylinder Block
Zylinderblock
Bloque del Motor
Bloc de Culasse

Gaskets
Dichtungen
Empaques
Joints

APT4S

46

48

52

56

62

64

66

68

72

76

78

5200018977 - 100



Indice
Table des matiéres



Pump Components
Bestandteile der Pumpe
Piezas de la Bomba

Parties Constituantes de la Po

APT4S

200_5200018977100001

8 5200018977 - 100



Pump Components

APT4S .
Bestandteile der Pumpe
Piezas de la Bomba
Parties Constituantes de la Po
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Housing Caja
1 |s200020723) 1 Gehéause Carter
O-Ring Anillo-O
2 |5200021694) 1 O-Ring Joint torique
O-Ring Anillo-O
3 |5200021685) 1 O-Ring Joint torique
4 [5200021643| 1 S'..ee"e Man_guito
Hulse Douille
5 |s200021797| 1 Roller bearing Rodamientqde rodillos
Rollenlager Roulement a rouleaux
Shaft Eje
6 |5200021645| 1 Welle Arbre
Key Chaveta
7 |s200021836) 1 Keil Clavette
8 |s200021715| 1 Bearing h_qusing Caja del rodamiento
Lagergehause Logement du roulement
Housing Caja
9 |s200021717) 1 Gehéuse Carter
10 |s200021712| 1 Snaprin_g A_nill(_)dergtgncién
Sprengring Circlip extérieur
Bearing spacer Espaciador de rodamientos
11 |s200021629| 1 Lagerabstandsstlck Entretoise de roulement
12 |s200021601| 2 Bearing Rodamiento
Lager Roulement
O-Ring Anillo-O
13 |s200021601) 1 O-Ring Joint torique
14 |s200021713| 1 Bearing h_qusing Caja del rodamiento
Lagergehause Logement du roulement
O-Ring Anillo-O
15 |5200021680] 1 O-Ring Joint torique
Lip seal Retén labial
16 |s200021714) 1 Lippendichtung Joint & lévre
Lip seal Retén labial
17 |s200021707) 1 Lippendichtung Joint a levre
Lock washer Arandela elastica
18 |5200021636 1 Federring Rondelle de ressort
19 |s200021638| 1 chknut Contratgerca
Sicherungsmutter Contre-écrou
Suction port Lumbrera de aspiracion
20 (5200021724 1 Offnung Port
O-Ring Anillo-O
21 5200021698 2 O-Ring Joint torique
Wear plate Placa de desgaste
22 |5200021720] 1 Schleiplatte Plaque d'usure
O-Ring Anillo-O
23 |5200021607) 2 O-Ring Joint torique
Impeller Impulsor
24 |5200021719] 1 Pumpenlaufrad Rotor avec aubes
o5 | s200021635| 1 Lifting__eye Punto de izaje
Hebetse Anneau de levage

5200018977 - 100




Pump Components
Bestandteile der Pumpe
Piezas de la Bomba

Parties Constituantes de la Po

APT4S

200_5200018977100001

10 5200018977 - 100



Pump Components

APT4S -
Bestandteile der Pumpe
Piezas de la Bomba
Parties Constituantes de la Po
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Volute Voluta
26 |s200021722) 1 Spiralgehéuse Volute
Wear plate Placa de desgaste
217 |s200021721) 1 SchleiRplatte Plaque d'usure
Seal Empaque
28 |5200021709| 1 Dichtung Joint
O-Ring Anillo-O
29 |5200021682) 1 O-Ring Joint torique
Seat Asiento
30 5200021644 1 Sitz Siege
Mechanical seal Sello mecéanico
81 |s200021703| 1 Gleitringdichtung Garniture mécanique
Lip seal Retén labial
82 |5200021706| 2 Lippendichtung Joint a lévre
Bearing housing Caja del rodamiento
33 |s200021716 1 Lagergeh&use Logement du roulement
Pump cpl. Bomba compl. 4in
2005200021718 1 Pumpe kpl. Pompe compl.

5200018977 - 100

11




Pump Mount
Pumpenkonsole
Montura de la bomba
Socle de pompe

APT4S

2507520001 8977100002

12 5200018977 - 100



Pump Mount

APTA4S
Pumpenkonsole
Montura de la bomba
Socle de pompe
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Bracket Soporte
20 |5200021664 1 Konsole Support
Main wiring harness Conjunto de cables principal
21 |5200021776] 1 Hauptkabelbaum Harnais de fils électriques pr
22 |5200021775| 1 Float switch wiring harness Mazo de cables del interruptor de flotacién
Schwimmerschalter Verkabelung Commutateur de flottement de f
Elbow fitting Codo 1/8in x 45
23 |5200021634) 1 Rohrkrimmer Raccord coudé
Drain valve Valvula de vaciado
26 |5200021763 1 AblaRventil Soupape de drainage
27 [5200021642| 1 Mount Ménsula
Konsole Support
Bushing Buje
28 (5200021778 1 Buchse Douille
29 |s200021768| 1 Coupling Acoplamiento
Kupplung Accouplement
Flange Brida
30 | 5200021768 1 Flansch Collerette
Flange cpl. Brida compl.
31 |s200021767) 1 Flansch kpl. Collerette compl.
Guard Kit Protector compl.
82 |5200021646| 1 Schutz kpl. Protecteur compl.
Mount Ménsula
33 | 5200021774\ 1 Konsole Support
Lifting frame Chasis alzador
50 |5100028094| 1 Heberahmen Chéssis de relevement
Hose cpl. Manguera compl.
52 |st00018118) 1 Schlauch kpl. Tuyau compl.
53 |s200024060| 1 Coupling Kit Jueg(? de acoplamiento 7.50in
Kupplungssatz Jeu d'accouplement
Exhaust mount Consola de escape
54 15200021659 1 Aufpuffkonsole Console d'échappement
Brace Apoyo
56 |s200021662) 1 Strebe Ventriere
Hose cpl. Manguera compl.
60 |5200021674] 1 Schlauch kpl. Tuyau compl.
Battery Box Kit Caja de bateria compl.
64 |5200021677) 1 Batteriekasten kpl. Boite de batterie compl.
Adapter Adaptador
67 |5200021666| 3 Adapter Raccord
Adapter Adaptador
68 |5200021808) 1 Adapter Raccord
Valve Vélvula 4in
70 |5200021760| 1 Ventil Soupape
Gasket Junta 4in
73 |5200021803| 1 Dichtung Joint
O-Ring Anillo-O
75 |5200021688) 4 O-Ring Joint torique
Battery Bateria 12vbC
76 |5200021816) 1 Batterie Batterie

5200018977 - 100

13




Pump Mount
Pumpenkonsole
Montura de la bomba
Socle de pompe

APT4S

2507520001 8977100002

14 5200018977 - 100



Pump Mount

APT4S
Pumpenkonsole
Montura de la bomba
Socle de pompe
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Control panel cpl. Conjunto tablero de control compl.
77| 5200021773 1 Schalttafel-Anlage kpl. Tableau de commande compl.
78 |s200021702| 1 Vacuum gauge Indicad_or de vacio
Vakuummesser Manovide
Pressure gauge Indicador de presién
79 |s200021791) 1 Druckmesser Manométre
Screen Tamiz
80 (5200021756 1 Sieb Tamis
Insert Inserto
81 |5100036374| 2 Einsatz Insertion
82 [5100036373| 2
Housing Caja
84 |5200021758 | 1 Gehéause Carter
Outlet valve Vélvula de salida
85 | 5100036375 2 AnschluRBventil Soupape de courant
Gasket Junta
86 5200021754 1 Dichtung Joint
Housing Caja
87 |s200021757) 1 Gehéause Carter
Check valve Valvula checadora
88 |5200021753) 1 Ruckschlagventil Clapet de non-retour
Gasket Junta
89 | 5200021755 2 Dichtung Joint
i 5/8-11 X 2-1/2
93 |520000s880| 8 Hexagonal head cap screw Tornillo he}agonal
Sechskantschraube Boulon a téte hexagonale
Flat washer Arandela elastica 5/8in
9410175391 16 Scheibe Rondelle de ressort
Lock washer Federring 5/8in
9510175764] 8 Federring Rondelle de ressort
Lock nut Contratuerca 5/8-11in
96 0077791 8 Sicherungsmutter Contre-écrou
Throttle cable cpl. Cable del acelerador compl. 44in
141s200024726] 1 Gasreglerkabel kpl. Cable des gaz compl.
142 |5200024558| 1 Throttle cable bracket Ménsula del cable del acelerador
Gasreglerkonsole Support
Manual holder Soporte manual
1435200024550 1 Handbuchhalter Support de manuel
Tube Tubo
1445200024560 1 Rohr Tube
145| 0182059 | 1 | Rely Relai
Relais Relais
Positive battery cable Cable positivo de bateria 42in
1725100036862 1 Plusbatteriekabel Céable positif de batterie
Negative battery cable Cable negativo de bateria 35in
1735100036865 1 Minusbatteriekabel Cable négatif de batterie
Wing nut Tuerca de mariposa 3/8in-16
174 5100036867 2 Flugelmutter Ecrou & oreilles
Battery terminal boot - Red Terminal de la bateria - Rojo
175/ s100037520] 1 Batterieklemmenstiefel - Rot Démarrage de la batterie - Rou

5200018977 - 100

15




Pump Mount
Pumpenkonsole
Montura de la bomba
Socle de pompe

APT4S

2507520001 8977100002

16 5200018977 - 100



APT4S

Pump Mount
Pumpenkonsole
Montura de la bomba
Socle de pompe

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm. Norm

Torque/Drehm. Sealant

176(5100037521| 1

Battery terminal boot - Black
Batterieklemmenstiefel - Schwarz

Terminal de la bateria - Negro
Démarrage de la batterie - Noi

177|5100037522| 1

Battery terminal boot - Red
Bolzenschitzerstiefe - Rot

Protector de perno prisonero - Rojo
Bouchon protecteur - Rouge

5200018977 - 100

17

Schmierstoff




Skid cpl.

Unterbau kpl. APT4S
Conjunto Patin compl.

Base du Générateur compl.

200_5200018977100003

18 5200018977 - 100



Skid cpl.

APT4S
Unterbau kpl.
Conjunto Patin compl.
Base du Générateur compl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Bumper Paragolpes 865
2 |5200021623) 2 Stol3fanger vorne Bouclier
Reservoir Deposito
51 |s200021625) 1 Behélter Réservoir
Brace Apoyo
55 |5200021660] 1 Strebe Ventriére
Fuel fill port Orificio de relleno de combustible
61 |5200021675) 1 Kraftstofffull6ffnung Port de remplisseur de carbura
Pump mount Montura de la bomba
62 |5200021676 1 Pumpenkonsole Socle de pompe
63 |s100021626| 6 Isolator Aislador
Isolator Isolateur
Fuel level gauge Indicador combustible
71 |5200021793| 1 Kraftstoffanzeiger Jauge a essence
Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 1.0in
9010164829 16 Sechskantschraube Boulon a téte hexagonale
Hexagonal head cap screw Tornillo hexagonal 1/2-13 x 1-1/2in
9110175761| 8 Sechskantschraube Boulon a téte hexagonale
Lock washer Federring 1/2in
9210167734 12 Federring Rondelle de ressort
i 5/8-11 x 2-1/2i
93 | 0077792 8 Screw Tprnlllo X n
Schraube Vis 152Nm/112ft.Ios
Flat washer Arandela elastica 5/8in
9410175391 16 Scheibe Rondelle de ressort
Lock washer Federring 5/8in
9510175764 8 Federring Rondelle de ressort
Lock nut Contratuerca 5/8-11in
96 0077791] 8 Sicherungsmutter Contre-écrou
Float switch - high Interruptor de flotador - alta
1705200024553 1 Schwimmerschalter - hohe Interrupteur de flotteur - hau
Float switch - low Interruptor de flotador - Baja
171 5200024554 1 Schwimmerschalter - niedrig Interrupteur de flotteur - Fai

5200018977 - 100

19




Montaje del Motor
Montage du Moteur

200_5200018977100004



Engine Mount

APTA4S .
Motorbefestigung
Montaje del Motor
Montage du Moteur
L L Measurem./Abm. Norm
Ref. | Part No. Description Descripcion
Pos.| Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Muffler Silenciador
16 (5200020096 Auspufftopf Pot d'échappement
Clamp Abrazadera
17 [5200021001 Schelle Agrafe
Cap Tapa
18 |5200021002 Kappe Capuchon
Pipe Tubo
19 |5200021000 Rohr Conduit
Cover Tapa
37 |5200020998 Deckel Couvercle
Nut Tuerca
38 5200020087 Mutter Ecrou
Screw Tornillo M8 x 12
39 | 0073622 Schraube Vis 25Nm/18ft.Ibs
Air filter cpl. Filtro del aire compl.
41 15200021603 Luftfilter kpl. Filtre & air compl.
Air filter element Elemento-filtro
42 | 5200021606 Filtereinsatz Elément filtrant
Filter bracket Ménsula del filtro
43 | 5200021605 Filterhalterung Support de filtre
44 |5200021608 Mounting bracket Ménsula
Konsole Support
Hexagonal head cap screw Tornillo hexagonal
4510012362 Sechskantschraube Vis a téte hexagonale
Cap Tapa
46 (5200021607 Kappe Capuchon
Hose Manguera
47 5200021604 Schlauch Tuyau
Band clamp Abrazadera de banda 36
48 5200021610 Schelleneinband Collier de serrage
Band clamp Abrazadera de banda 48
49 5200021609 Schelleneinband Collier de serrage
58 | 5200024562 Fuel suctiqn hose Mangugra de combustible
Kraftstoffleitung Tuyau a essence
59 |5200024564 Fuel return hose Manguera de combustible de retorno 1/4 NPT x 1/4in
Kraftstoffriickleitung Tuyau de carburant de retour
Hexagon nut Tuerca hexagonal
1191 0033356 Sechskantmutter Ecrou hexagonal
138| 0163948 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 16
Sechskantflanschschraube Vis hexagonale de bride

5200018977 - 100

21




APT4S

Radiator Mount
Kuhlertrager

Soporte del radiador
Support de radiateur

200_5200018977100005

5200018977 - 100

22



Radiator Mount

APT4S - -
Kuhlertrager
Soporte del radiador
Support de radiateur
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Engine-Yanmar Motor Yanmar
1055200020430 1 Yanmar-Motor Moteur Yanmar
Starter housing Caja del arrancador
1065200020033 2 Startergehduse Carter de démarreur
Washer Arandela
107/ 0010621 8 Scheibe Rondelle
i M10 x 25 DIN933
108! 0011440| 8 Hexagonal head cap screw Tprrpllg hexagonal X
Sechskantschraube Vis a téte hexagonale 49Nm/36ft.Ibs
Air compressor Compresor de aire 124cce
1095200021835 1 Luft Kompressor Compresseur d'air
Water separator Dispositivo para Separar el Agua
110/5200021617] 1 Wasserabscheider Purgeur de Diesel-Oll
Bracket Soporte
111|5200021834| 1 Konsole Support
112 |5200021618| 1 Fuel pump Bomba Sie combustible
Kraftstoffpumpe Pompe a carburant
Screw Tornillo M8-1.25 x 80
1135200021602 2 Schraube Vis
Spacer Espaciador
1145200021833 1 Abstandsstuick Entretoise
i M6 x 20 DIN933
115/ 0011470| 2 Hexagonal head cap screw Tprryllg hexagonal X
Sechskantschraube Vis a téte hexagonale 10Nm/7ft.Ibs
Flat washer Arandela
11610010624 2 Scheibe Rondelle
Asti A6 DIN128
117| 0010649 2 Lock vv_asher Arandela elastica
Federring Rondelle de ressort
Hexagon nut Tuerca hexagonal M6 DIN980
11810021679 2 Sechskantmutter Ecrou hexagonal
Hexagon nut Tuerca hexagonal
11910033356 | 1 Sechskantmutter Ecrou hexagonal
Lock washer Arandela elastica A8 DIN127
12010012397 1 Federring Rondelle de ressort
Radiator Kit Juego de radiador
121/5200021826] 1 Kuhlersatz Jeu de radiateur
Hose Manguera
122(5200021827| 1 Schlauch Tuyau
Hose Manguera
123|5200021828| 1 Schlauch Tuyau
Overflow bottle Botella de rebose
124|5200021829] 1 Uberlaufflasche Bouteille de trop-plein
Asti A8 DIN127
125| 0012397 | 1 Lock washer Arandela elastica
Federring Rondelle de ressort
Hose clamp Abrazaderas de manguera
126/ 5200021830] 4 Schlauchschelle Agrafe de tuyau
127|5200021831] 1 Mounting bracket Ménsula
Konsole Support
Hexagonal head cap screw Tornillo hexagonal
12810012360 | 3 Sechskantschraube Vis a téte hexagonale
Overflow hose Manguera de rebose 0.30 ID x 29in
1295200021832 1 Uberlaufschlauch Tuyau de trop-plein

5200018977 - 100

23




APT4S

Radiator Mount
Kuhlertrager

Soporte del radiador
Support de radiateur

200_5200018977100005

5200018977 - 100

24



Radiator Mount

APT4S - -
Kuhlertrager
Soporte del radiador
Support de radiateur
e o Measurem./Abm. Norm
Ref. Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Bracket Soporte
130]5200021817 Konsole Support
131 | 5200021819 Bracket Soporte
Konsole Support
Bracket Soporte
1325200021820 Konsole Support
1335200021821 Bracket Soporte
Konsole Support
Bracket Soporte
134 (5200021822 Konsole Support
Isolator pad Cojin del aislador
1355200021623 Unterlage des Isolators Coussin de l'isolant
Isolator pad Cojin del aislador
136/ 5200021824 Unterlage des Isolators Coussin de l'isolant
Snubber washer Arandela limitadora
1375200021825 Begrenzerscheibe Rondelle de butée
138| 0163948 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 16
Sechskantflanschschraube Vis hexagonale de bride
Bolt Perno M10-1.5 x 20
1395200021818 Bolzen Boulon
Hexagonal head cap screw Tornillo hexagonal M12x 70 DIN931
140| 0011305 S x A
Sechskantschraube Vis a téte hexagonale 86NmM/63ft.Ibs
141 (5200021759 Valvg Valvula 1/2in NPT
Ventil Soupape
Tee fitting Unién forma T No.10 x 10
1425100018119 T-Verschraubung Raccord T
Check valve Valvula checadora
143 5200021764 Ruckschlagventil Clapet de non-retour
Adapter Adaptador
144 (5200021666 Adapter Raccord
- L. M22 x 1/2i
145 | 5100018160 Fitting-Adapter Union con adaptador FNP-|)-< "
Zwischenverschraubung Raccord intermédiaire

5200018977 - 100

25




Regulador compl.
Commande compl.

200_5200021773001001



APT4S

Control Panel cpl.
Betatigung kpl.
Regulador compl.
Commande compl.

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 |[5100021682( 1

Enclosure cpl.
Gehéuse kpl.

Conjunto Caja compl.

Carter compl.

2 |5100021681| 1

Control module

Médulo de regulador

Betatigungsmodul Module régulateur
Label Calcomania
3 |s100021680) 1 Aufkleber Autocollant

4 |5100021611| 1

Keys witch, cpl.
Schliisselschalter

Interruptor de llave
Interrupteur de clé

Key Llave
5 |5100021612 1| oo ssel Clé
Face plate Paca y aldaba

6 [5100021686| 1

Platte und Verriegelung

Plaque et loquet

Gasket Junta

7 |5100021685| 1 Dichtung Joint
Horn cpl. Bocina compl.

8 (5100021684 1 Hupe kpl. Avertisseur sonore compl.
Cover Tapa

9 [5100021683| 1 Deckel Couvercle

5200018977 - 100

27




Labels
Aufkleber
Calcomanias
Autocollants

DANGER | GEFAHR
PELIGRO DANGER
DIESEL
119050
PT6 ONLY
Mikg 11Tk
450 LBS) 2450 L8

5200016303

110164

5200015476 PTe
Coolant overfiow botse only, not a retum systsm.
Nur Kishimitteluberta(fasche — keln Rockholsystern!
Botella de retomo.
70
5004 115004
WARNING 181919
ove
v
117038 5200016241
A WARNING A WARNING
A WARNUNG
A\ ADVERTENCIA
b AVERTISSEMENT A 1 55
T NEVER PUMP VOLATILE,
FLAMMABLE OR LOW FLASH
POINT FLUIDS. THESE FLUIDS
COULD IGNITE OR EXPLODE
A WARNUNG
NIEWALS PUWPE_ FUER LEICHT
A WARNING DDER
& WARNUNG FLUESSIGKEITEN WIT
e FLAMPUNKT
A ADVERTENCIA e %, DIESE
£ AVERTISSEFENT) e ) FLUESSIGKEITEN KOENNTEN
11418 [ENTZUENDEN ODER EXPLODIEREN,
110164 A ADVERTENCIA
NUNCA BOMBEAR LIQUIDOS.
8 8lglo|2 VOLATILES INFLAMABLES O DE
§ § HHES PUNTO BAJO DE ENCENDIDO.
= ESTOS FLUIDOS PUEDEN
ENCENDERSE O EXPLOTAR.
A AVERTISSEMENT
A CAUTION NE JAMAIS POMPER DES
O LIQUIDES VOLATILES,
A\ VORSICHT INFLAMMABLES OU A BAS POINT
N CES LIQUIDES
A ATENCION POURRAIENT PRENDRE FEU OU
A ATTENTION EXPLOSER.
151048
110167
150308

APTE

28

153

154

156

160

150
151

APT4S

AWARNING

‘Operation of This Equipment May Create Sparks That Can Start Fires Around Dry
Vegetation. A Spark Arrestor May be Required. The Opsrator Should Contact Local

Par GAL PRC. GOOE 442 s)

ONTENIDO DE AZUFRE

SOUFRE ULTRA BAS
J

IWVACICER

SUSOIR]

200_5200018977100010

5200018977 - 100



APT4S

Labels

Aufkleber
Calcomanias
Autocollants

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

150| 0222109 1 Label-Wacker Neuson logo Calcomania-Wacker Neuson logotipo 80

Aufkleber-Wacker Neuson Logo Autocollant-Wacker Neuson logo

Label logo Calcomania Insignia 80 mm
15110222103 | 2 Aufkleber Logo Autocollant Logo

Label Symbol Calcomania Simbololo 120 OD
15210222087 1 Aufkleber Symbol Autocollant Symbole

153(5200001673| 1

Label-spark arrester
Aufkleber-Funkenféanger

Calcomania-parachispas
Autocollant de pare-étincelles

157 (5200020648| 1

Aufkleber-APT4

Label-diesel fuel Calcomania
15410177416 1 Aufkleber Autocollant

Label Calcomania
155/ 0150308 1 Aufkleber Autocollant

Label sheet Hoja de calcomanias
156/ 5200016241 1 Aufkleberblatt Feuille d'autocollants

Label-APT4 Calcomania-APT4

Autocollant-APT4

5200018977 - 100

29




30



WACKER
NEUSON

Engine-Yanmar
Yanmar-Motor
Motor Yanmar

Moteur Yanmar



APT4S

Gear Housing
Getriebegehause
Alojamiento del engranaje
Carter d'engrenage

200_5200020430001002

5200018977 - 100

32



Gear Housing

APTA4S . n
Getriebegehause
Alojamiento del engranaje
Carter d'engrenage
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Gear case cpl. Caja de engranajes comp.
1 |s200019849) 1 Getriebekasten kpl. Carter d'engrenage complet
Oil seal Empaque de aceite
3 |s20009851 1| Bygichtung Joint d'huile
Gear case cpl. Caja de engranajes comp.
4 |5200019852) 1 Getriebekasten kpl. Carter d'engrenage complet
5 [s200010853| 3 Stud Perno prisionero M8 x 25
Gewindebolzen Goujon
Cover Tapa
6 |s200019854) 1 Deckel Couvercle
Cover Tapa
7 |s200019855| 1 Deckel Couvercle
Pipe Tubo
8 |5200019856| 2 Rohr Conduit
O-Ring Anillo-O
9 |s200018857) 2 O-Ring Joint torique
O-Ring Anillo-O
10 |s200019858| 1 O-Ring Joint torique
Bolt Perno M8 x 85
11 |s200019859| 3 Bolzen Boulon
Seal Empaque
12 [5200019860| 5 Dichtung Joint
O-Ring Anillo-O
13 |s200010861| 1 O-Ring Joint torique
16 |s200010862| 1 | HExagonal flange head screw Tornillo hexagonal de brida M8 x 30
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.lbs
Hexagonal flange head screw Tornillo hexagonal de brida M8 x 55
17 |s200019863| 10 Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Nut Tuerca
1810153995 3 Mutter Ecrou
Cover Tapa
19 | 5200019855 1 Deckel Couvercle
Gasket Junta
20 |5200019865| 1 Dichtung Joint
21 |s200019865| 4 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 16
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Cover Tapa
22 |5200019864| 1 Deckel Couvercle
O-Ring Anillo-O
23 |5200019867) 1 O-Ring Joint torique
24 |s200010866| 2 | Hexagonal flange head screw Tornillo hexagonal de brida M8 x 16
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs

5200018977 - 100

33




Flywheel/Oil Pan

Schwungrad/Olwanne APTEE
Volante/Colector de aceite

Volant/Cuvette-carter a huile

"7 ’fa ] ".\ =

%, \’. @, |
™ AN N 775 =
lﬂ'!‘“'\\%?!\.’b‘."W'\—; 1

V7R SN PRI
VTRREN R W
2 ~ l’//’/ “""\\\/’|\\.‘:‘ "l\ =y
& /YR T.‘\ i

N A\
3 r Q’h ~".'.r'. &
N : !.;.g

200_5200020430001003

34 5200018977 - 100



Flywheel/Oil Pan

APT4S .
Schwungrad/Olwanne
Volante/Colector de aceite
Volant/Cuvette-carter a huile
o o Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Pin Pasador M8 x 16
1 |5200019868| 2 Stift Goupille
Flywheel housing Caja-volante
2 |s200019869) 1 Schwungradgehéuse Carter-volant
P|ug Tap(’)n 3/4in-16 UNF
4 |s200019870| 1 Stopfen Bouchon
Cap Tapa
5 |5200019871| 1 Kappe Capuchon
6 |s200010872| 6 | HExagonal flange head screw Tornillo hexagonal de brida M10 x 25
Sechskantflanschschraube Vis hexagonale de bride 49Nm/36ft.Ibs
7 |s200010873| 4 Hexagonal flange head screw Tornillo hexagonal de brida M10 x 30
Sechskantflanschschraube Vis hexagonale de bride 49Nm/36ft.Ibs
Spacer Espaciador
8 |s200010874) 1 Abstandsstiick Entretoise
Oil pan Colector de aceite
9 |5200019875) 1 Olwanne Cuvette-carter a huile
Plug (threaded) Tapén roscado
10 |s200010876| 1 Schraubverschluf Bouchon
Seal Empaque
12 |5200019877| 1 Dichtung Joint
Seal Empaque
14 |5200019877| 1 Dichtung Joint
Hexagonal flange head screw Tornillo hexagonal de brida M10 x 30
15 |s200010873| 24 Sechskantflanschschraube Vis hexagonale de bride 49Nm/36ft.Ibs
Pin Pasador M8 x 16
16 [5200019868| 2 Stift Goupille
Oil casing Deposito de aceite
17 |5200019880) 1 | S1pensiter Réservoir a huile
Oll seal Empaque de aceite
19 15200019881 1 | &)gichtung Joint d'huile
20 |s200010882| 6 | Hexagonal flange head screw Tornillo hexagonal de brida M8 x 30
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.lbs
i M8 x 35
21 | 0085522 | 3 Screw Tprmllo X
Schraube Vis 25Nm/18ft.Ibs
29 |s200010883| 4 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 50
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
23 |5200020903| 2 Mounting bracket Ménsula
Konsole Support
i M10 x 25 DIN933
24 | 0011440 | 8 Hexagonal head cap screw Tprr}lllg hexagonal X
Sechskantschraube Vis a téte hexagonale 49Nm/36ft.Ibs
Washer Arandela
2510010621] 8 Scheibe Rondelle

5200018977 - 100

35




Cylinder Head/Cover
Zylinderkopf/Deckel
Culata/Tapa

Culasse /Couvercle

APT4S

2 wmas
g}__ REPAIR PARTS
36 31 4] 30
_23 ]
221

200_5200020430001004

36 5200018977 - 100



APT4S

Cylinder Head/Cover
Zylinderkopf/Deckel
Culata/Tapa

Culasse /Couvercle

Measurem./Abm. Norm

Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. A
Schmierstoff
1 |s200010884| 2 Bracket Soporte
Konsole Support
3 |s200010885| 1 Shaft cpl. Eje compl.
Welle kpl. Arbre compl.

Rocker arm shaft

4 |5200019886) 1 Kipphebelwelle

Eje del balancin
Arbre du culbuteur

Rocker arm support

6 |s200019887) 2 Kipphebelkonsole

Soporte de balancin
Support de culbuteur

7 |s200010888| 3 Rocker arm support

Soporte de balancin

Kipphebelkonsole Support de culbuteur
Spring Resorte

8 |s200019889) 4 Feder Ressort
Rocker arm Balancin

9 |52000198%) 8 Kipphebel Culbuteur

Adjustment screw

10 |s200019801| 8 Einstellschraube

Tornillo de ajuste
Vis d'ajustage

12 |5200019892| 8 mlujttter Eté(reorﬁa V8
13 |5200019893| 3 gt(gvc\jlindebolzen Zilz}gnprisionero M8 x 18
14 |5200019894| 8 (K:nge -Crlzrr))ichon

s ] | Sl S

21 |5200019896| 2 gltggfen giﬂgﬂon 40

2 o + | BT et

23 [5200019898| 4 Exhaust valve

Valvula de escape

Auslaf3ventil Soupape d'échappement
2 o] o |V R
25 |5200019900| 8 Ezltf‘eiper ifrtéetZﬁdor
26 |5200019001| 4 gﬁ:?:tung Eé?r?taque
27 [5200019002| 4 g‘iac?:tung .I]E:i}?taque
e R Cure e
30 [5200019904| 4 (F;Lljﬁﬁng gﬂiige
31 [5200019905| 4 E:%?Sng gﬂiige
32 [5200019906| 4 ggﬁ&?z E;gigg:ic:)rn
33 [5200019907| 4 Eg?sole I\C/IOéRSSCL)JII:

Nozzle retainer

34 |5200019908| 4 Diisenhalter

Retenedor de tobera de inyeccion
Support de gicleur

5200018977 - 100

37




Cylinder Head/Cover
Zylinderkopf/Deckel
Culata/Tapa

Culasse /Couvercle

APT4S

2 wmas
g}__ REPAIR PARTS
36 31 4] 30
_23 ]
221

200_5200020430001004

38 5200018977 - 100



Cylinder Head/Cover

APT4S :
Zylinderkopf/Deckel
Culata/Tapa
Culasse /Couvercle
o o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Washer Arandela
35 | 5200019909 4 Scheibe Rondelle
Pin Pasador 6x12
36 5200019910 2 Stift Goupille
37 |5200010878] 3 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 25
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
i M8 x 35
38 | 0085522 | 4 Screw Tprmllo X
Schraube Vis 25Nm/18ft.Ibs
39 |5200019883| 7 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 50
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Cover Tapa
40 (5200010854 1 Deckel Couvercle
Cylinder head cover cpl. Tapa compl.-culata
41 |5200010013) 1 Zylinderkopfdeckel kpl. Couvercle compl.-culasse
Plate Placa
42 (5200019914 1 Platte Plaque
Baffle Deflector
43 15200019915 1| | ciplech Déflecteur
Plate Placa
44 (5200019916 1 Platte Plaque
Cover Tapa
45 (5200010017 1 Deckel Couvercle
Diaphragm Diafragma
46 (5200019018 1 Membran Membrane
Spring Resorte
47 |5200019919| 1 Feder Ressort
Cylinder head gasket Junta de culata del cilindro
49 |5200010020| 1 Zylinderkopfdichtung Joint de culasse de cylindre
50 |s200010021| 4 Hexagonal head cap screw Tornillo ‘he3<agonal M5 x 10
Sechskantschraube Boulon a téte hexagonale 6Nm/4ft.Ibs
Hexagonal head cap screw Tornillo hexagonal M5 x 10
51 |s200019921| 4 Sechskantschraube Boulon a téte hexagonale 6Nm/4ft.Ibs
Knob Empufiadura
52 |5200019922| 3 Griff Poignée
O-Ring Anillo-O
53 |5200010082) 3 O-Ring Joint torique
O-Ring Anillo-O
54 (5200010861 1 O-Ring Joint torique
Glow plug Tapoén luminoso
55 |5200019984] 4 Gluhkerze Bougie de préchauffage
Connector bracket Soporte de conector
56 | 5200010085 1 Verbindungshalterung Fixation de connecteur

5200018977 - 100

39




APT4S

Suction Manifold
Distribuidor de succién

Saugverteiler

Collecteur d'aspiration

200_5200020430001005

5200018977 - 100

40



Suction Manifold

APTA4S )
Saugverteiler
Distribuidor de succién
Collecteur d'aspiration
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Breather tube Tubo respiradero
1 |s200019086] 1 Entliftungsrohr Tube reniflard
Clip Clip
2 |5200019987| 2 Befestigung Clip
Intake manifold Distribuidor de admision
3 |s200019988) 1 Ansaugkrimmer Collecteur d'admission
Intake gasket Junta de admision
4 |s200019989) 1 Eingangsdichtung Joint d'admission
Bolt Perno M8 x 20
5 | 0153980 6 Bolzen M 8x20, plated Boulon
6 [5200019990| 1 Bolt Perno M8 x 80
Bolzen Boulon
Adapter Adaptador
7 | 200010001 1 Adapter Raccord
Gasket Junta
8 |s20001092) 1 Dichtung Joint
Bolt Perno M8 x 20
9 |5200019993| 4 Bolzen Boulon
5200018977 - 100 41




APT4S

Exhaust Manifold
Auspuffkrimmer

Distribuidor de escape

Collecteur d'échappement

BL L
LOOSE PART

200_5200020430001006

5200018977 - 100

42



APT4S

Exhaust Manifold
Auspuffkrimmer
Distribuidor de escape
Collecteur d'échappement

L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
1 5200019004 1 Exhaustmanlfold DIStI’IbUIdOI"d'e escape
Auspuffkrimmer Collecteur d'échappement
2 |5200019995| 1 GaSket Ju_nta
Dichtung Joint
isi M8 x 80
3 |s5200010998| 2 Stud_ Pern_oprlsmnero
Gewindebolzen Goujon
M8 x 80
4 5200019997 6 Bolt Perno
Bolzen Boulon
isi M8 x 22
5 |s200010008| 4 Stud_ Pern_oprlsmnero
Gewindebolzen Goujon
Nut Tuerca M8
5200019999 -
6 2 Mutter Ecrou
Gasket Junta
7 |5200020000| 1 . .
Dichtung Joint

5200018977 - 100

43




APT4S

Camshaft
Nockenwelle
Arbol de levas
Arbre a cames

10

wRHL
REPA R PART

A [ \U.I.Ju ']1 S
) TN e
@A
AN
e iy

200_5200020430001007

5200018977 - 100

44



Camshaft

APTA4S
Nockenwelle
Arbol de levas
Arbre a cames
- . Measurem./Abm. | Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Tappet Alzavalvulas
1 |5200020001] 8 StoRel Poussoir
2 |s200020002| 8 Push rod Levantqvélvula
Stol3stange Poussoir de soupape
Camshatft cpl. Arbol de levas compl.
3 [5200020003| 1 Nockenwelle kpl. Arbre & cames compl.
4 |s200020008| 1 Bearing Rodamiento
Lager Roulement
Camshaft gear Engranaje del arbol de levas
6 | 5200020005 1 Nockenwellenrader Commande de la distribution
Key Llave 7x14
7 |5200020006| 1 Passfeder Clé
Bolt Perno M8 x 14
8 |5200020007| 2 Bolzen Boulon
Shaft Eje
9 |5200020008| 1 Welle Arbre
Gear cpl. Engranaje compl.
10 |5200020009] 1 Zahnrad kpl. Engrenage compl.
Bushing Buje
13 |s200020010| 1 Buchse Douille
M8 x 40
14 |5200020011| 3 Bolt pemo X
Bolzen Boulon
Bolt Perno
15 |5200020012) 4 Bolzen Boulon
Gear Engranaje
16 |5200020013| 1 Zahnrad Engrenage
Flange Brida
17 |5200020014| 1 Flansch Collerette
Spring washer Arandela de resorte 14
18 | 5200020015 1 Tellerfeder Ressort Belleville
Lock nut Contratuerca M14
19 |5200020016) 1 Sicherungsmutter Contre-écrou
Cover Tapa
20 |5200020017) 1 Deckel Couvercle
O-Ring Anillo-O
21 | 5200020018 1 O-Ring Joint torique
22 |s200010878| 1 | HExagonal flange head screw Tornillo hexagonal de brida M8 x 25
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
Screw Tornillo M10 x 30
2310210585| 2 Schraube Vis
Drive cpl. Sistema Impulsor compl.
24 (5200021003 1 Antrieb kpl. Entrainement compl.
Gasket Junta
25 [5200021004| 1 Dichtung Joint
26 [5200021006| 1 Screw Tprnillo M x 28
Schraube Vis 25Nm/18ft.Ibs

5200018977 - 100

45




Crankshaft/Piston
Kurbelwelle/Kolben
Ciguefial/Pistdn
Vilebrequin/Piston

| 31_

46

APT4S

nEY
REPAIR PART

200_5200020430001008

5200018977 - 100



Crankshaft/Piston

APTA4S
Kurbelwelle/Kolben
Ciguenal/Piston
Vilebrequin/Piston
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Camshatft cpl. Arbol de levas compl.
1 |5200020030] 1 Nockenwelle kpl. Arbre & cames compl.
Pin Pasador M8 x 16
2 |5200019868| 1 Stift Goupille
Crankshaft gear Engranaje del ciguefial
4 |s200020032) 1 Kurbelwellenrad Pignon de vilebrequin
Key Llave 7x14
5 |5200020006) 1 Passfeder Clé
Spring pin Salte alfiler
7 |5200020033) 1 Springen sie nadel Bondir I'épingle
Pulley Polea 110
8 |5200020034) 1 Scheibe Poulie
Washer Arandela
9 |520002005) 1 Scheibe Rondelle
Bolt Perno
10 5200020036 1 Bolzen Boulon
Bolt Perno
11 |5200020037| 6 Bolzen Boulon
Flywheel cpl. Volante compl.
12 15200020038 1 Schwungrad kpl. Volant compl.
Ring gear Corona dentada
14 |520002009| 1 Hohlrad Couronne de train planétaire
Bearing support Soporte de rodamiento
15 |5200020040] 1 Lagerflansch Support de roulement
17 | 5200020042| 1 Ball bearing Rodamientqd(e_ bolas
Kugellager Roulement & billes
Bolt Perno M8 x 22
18 |5200020043 3 Bolzen Boulon
Piston cpl. Pistén compl.
19 |5200020044] 4 Kolben kpl. Piston compl.
21 |5200020045| 4 Piston Ring Set Juego de anillos
Kolbenringsatz Jeu de segments
Piston pin Pasador de piston
25 |5200020046) 4 Kolbenbolzen Axe de piston
Retaining ring Anillo de retencion 26
26 |5200020047) 8 Sicherungsring Bague d'arrét
27 | 5200020048| 4 Connecting rod cpl. Biela compl.
Pleuel kpl. Bielle compl.
Bolt Perno
30 (5200020060 8 Bolzen Boulon
31 |5200020061| 4 Bearing Rodamiento
Lager Roulement
Bearing Rodamiento
33 | 5200020062 4 Lager Roulement
34 |5200020063| 4 Bearing Rodamiento
Lager Roulement
Piston cpl. Pistén compl. 0,25
36 |5200020064| 4 Kolben kpl. Piston compl.
38 |s200020085| 4 Piston Ring Set Juego de anillos 0,25
Kolbenringsatz Jeu de segments

5200018977 - 100

47




Oil Pump
Olpumpe APT4S

Bomba de Aceite
Pompe a Huile

200_5200020430001009

48 5200018977 - 100



Oil Pump

APT4S .
Olpumpe
Bomba de Aceite
Pompe a Huile
- o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. [ St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Oil pump cpl. Bomba de aceite compl.
1 |5200020066| 1 Blpumpe kpl. Pompe a huile compl.
Gasket Junta
14 |5200020067| 1 Dichtung Joint
Bolt Perno M6 x 25
15 [5200020068| 4 Bolzen Boulon
16 | 200020000 1 Dipstick In(jicador_del nivel de aceite
Peilstab Réglette-jauge
Guide Guia
17 |5200020070| 1 Fuhrung Guide
Gasket Junta
18 |5200020071| 1 Dichtung Joint
Oil pipe Cafieria de aceite
19 |5200020072| 1 Slleitung Tube d'huile
Screw Tornillo M8 x 35
20 10085522 | 2 | o piaibe Vis 25Nm/18ft.Ibs
Oil cooler cpl. Refrigerador de aceite compl.
21 [5200020073( 1 Olkdhler kpl. Réfrigérant a I'huile compl.
O-Ring Anillo-O
22 |5200020074] 1 | 5 ping Joint torique
Nut Tuerca
23 [5200020075| 1 Mutter Ecrou
24 |5200020076| 1 Bracket cpl. Soporte compl.
Konsole kpl. Support compl.
Filter bracket Ménsula del filtro
25 15200020077 1 Filterhalterung Support de filtre
Stud Perno prisionero
26 |5200020078) 1 | <o indebolzen Goujon
Gasket Junta
27 [5200020079| 1 Dichtung Joint
Qil filter Filtro de aceite
28 |5200020080| 1 | e Filtre d'huile
Fitting Union
29 | 5200020081 1 Verschraubung Raccord
Water pipe Cafio de agua
30 [5200020082| 1 Wasserrohr Tube d'eau
31 [5200020083| 1 Befestigung Clip
Clamp Abrazadera 15
33 [5200020084| 1 Schelle Agrafe
Water pipe Cafio de agua
34 [5200020085| 1 Wasserrohr Tube d'eau
Clip Clip
35 5200020083 1 Befestigung Clip
Pipe cpl. Tubo compl.
37 |5200020086| 1 Rohr kpl. Conduit compl.
Clamp Abrazadera 15
38 5200020084 1 Schelle Agrafe
Elbow fitting Codo 1/ain
39 |5200020087| 1 Rohrkriimmer Raccord coudé

5200018977 - 100

49




Oil Pump
Olpumpe APT4S

Bomba de Aceite
Pompe a Huile

200_5200020430001009

50 5200018977 - 100



Oil Pump

APTA4S .
Olpumpe
Bomba de Aceite
Pompe a Huile
- o Measurem./Abm. Norm
Ref.| PartNo. Description DS
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Bolt Perno M8 x 20
40 0153980 Bolzen M 8x20, plated Boulon
Oil switch Interruptor en aceite
41 |5200020088 Olschalter Interrupteur & huile
Bolt Perno M10
42 (5200020091 Bolzen Boulon
Oil pipe Cafieria de aceite
43 5200020092 Alleitung Tube d'huile
Bolt w/washer Perno con arandela Ma
44 15200020093 Bolzen mit Scheibe Boulon avec rondelle
Seal Empaque
45 (5200019860 Dichtung Joint
Bolt Perno M10
46 |5200020091 Bolzen Boulon
Seal Empaque
47 5200019860 Dichtung Joint
Washer Arandela 10
48 |5200020096 Scheibe Rondelle
Nut Tuerca M6
49 | 0119722 Mutter Ecrou
Drain plug Tapoén roscado compl.
50 |5200020097 Schraubverschluf Bouchon compl.

5200018977 - 100

51




APT4S

Cooling System
Kuhlungssystem

Sistema de Enfriamiento

Systeme de Refroidissement

200_5200020430001010

5200018977 - 100

52



Cooling System

APTA4S (]
Kuhlungssystem
Sistema de Enfriamiento
Systeme de Refroidissement
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
1 |s200020008| 1 Water pump cpl. Bomba del agua compl.
Wasserpumpe kpl. Pompe a eau compl.
Gasket Junta
3 |5200020099| 1 Dichtung Joint
Plate Placa
4 |5200020100( 1 Platte Plaque
Hexagonal head cap screw Tornillo hexagonal
8 |5200020101 3 | gechskantschraube Boulon & téte hexagonale
Joint Juntas
10 (5200020102 2 Gelenk Joint
Plug Tapon
11 |5200020103| 2 Stopfen Bouchon
Screw Locking Cierre Roscada
12101197281 1 | scnraubverschiuss Fermeture de Vissage
Plug Tapon
13 |5200020104| 1 Stopfen Bouchon
Gasket Junta
14 |5200020105| 1 Dichtung Joint
Joint Juntas
15 |5200020106| 1 Gelenk Joint
O-Ring Anillo-O
16 |5200020107| 1 O-Ring Joint torique
Gasket Junta
17 |5200020108| 1 Dichtung Joint
Gasket Junta
18 10119882 1 Dichtung Joint
Screw Tornillo M8 x 12
19 | 0073622 1 Schraube Vis 25Nm/18ft.Ibs
i M8 x 16
20 |0073666| 3 | SCrew Jomilto )
Schraube Vis 25Nm/18ft.Ibs
Screw Tornillo M8 x 45
21 | 0085536 1 Schraube Vis 25Nm/18ft.Ibs
22 |5200020109| 3 Bolt permo Mo
Bolzen Boulon
Pulley Polea
23 |5200020110| 1 Scheibe Poulie
24 |5200020111| 1 V-belt CorreaenV
Keilriemen Courroie trapézoidale
Fan Ventilador
25 [5200020112| 1 Geblaserad Ventilateur
Spacer Espaciador
26 |5200021008) 1 | Apctandsstiick Entretoise
Bolt Perno M6 x 30
27 |5200021009| 4 Bolzen Boulon
28 [5200020115( 1 Thermostat Termostato
Temperaturregler Thermostat
Gasket Junta
29 |5200020116| 1 Dichtung Joint
Cover Tapa
30 [5200020117| 1 Deckel Couvercle

5200018977 - 100

53




APT4S

Cooling System
Kuhlungssystem

Sistema de Enfriamiento

Systeme de Refroidissement

200_5200020430001010

5200018977 - 100

54



Cooling System

APTA4S -
Kuhlungssystem
Sistema de Enfriamiento
Systeme de Refroidissement
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Gasket Junta
31 |5200020118| 1 Dichtung Joint
32 |5200020043| 2 Bolt perno M8 x 22
Bolzen Boulon
Plug Tapén M16
33 |5200020120| 1 Stopfen Bouchon
34 |s200020121| 1 Switch Interruptor 110v
Schalter Interrupteur
Gasket Junta
35 [5200020122| 1 Dichtung Joint
Gasket Junta
36 (5200020122 1 Dichtung Joint
Water pipe Cafio de agua
37 |s200020124) 1 Wasserrohr Tube d'eau
Water pipe Cafio de agua
38 |5200020127) 1 Wasserrohr Tube d'eau
Clamp Abrazadera
39 (5200020128 1 Schelle Agrafe
Clamp Abrazadera
4010073714 2 Schelle Agrafe
Water pipe Cafio de agua
41 15200020129 1 Wasserrohr Tube d'eau
Water pipe Cafio de agua
42 (5200020130 1 Wasserrohr Tube d'eau
Clamp Abrazadera
430073714 2 Schelle Agrafe

5200018977 - 100

55




Fuel Pump
Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant

APT4S

200_5200020430001011

56 5200018977 - 100



Fuel Pump

APT4S Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant
Ref.| PartNo. |Qty.| Description DESCHRCICy bl S
Pos. | Artikel Nr. | St. | Beschreibung DIESErTE Torque/Drehm. éiﬁ'ﬁ?;smff
1 [szmooren| 1 | niection pump, Pompe dinjecton
4 |5200020132| 1 éoeilr\etnk jgmta )
5 |5200020133| 1 éoé?(etnk jglr;tta )
6 [5200020134| 1 éoeilr\etnk jgm{a ®
1 |saoonzonz| 1 gg)rgg?gngsstopfen giﬁgﬂ c;jne amortiguacion
26 | 200020130 1 g?na‘;ﬁ;ngsstopfen giﬁgﬂ c;jne amortiguacion
39 [5200020137| 1 82:23 JAC:"r:? t_oorique
40 | 5200020137} 1 82:23 ?(:"r:to t-(())rique
st sz 1| v sesembly Yo coer
50 [5200020139| 4 Eg(rjlgrg ngg(r)tr?
58 |5200020140( 1 gltl(;?)fen giﬂgﬂon
59 (5200020141 1 gltlcj)?)fen giﬂgﬂon
60 |5200020142| 4 83:?#3:19 jgmta
61 [5200020142| 1 giﬂ:ﬁ:]g jgm?
62 |5200020144| 1 gltlégfen giﬂ?’;ﬂon
63 [5200020145| 1 gltg?:)fen giﬂgﬂon
64 |5200020146| 1 hi\()eerl E:\I/?:rca
65 |5200020147) 1 gtgfériﬁgcken B:zggi:g}/gg eDi'\s/It?irl;(ij(t)ion
o s 1 | Lmer medle Dipoctha 4o ande
69 |5200020149| 1 85:28 ?c:"nlf t_c<>3rique
70 |5200020150) 1 gicr):lg? I;nrlltn gund ﬁgirlllgacijogvcec():uigllet
71 |5200020151| 1 82:23 JAC:"nI? t_c())rique
72 |5200020152| 1 82:23 g\(:”r:? t-(?rique
73 5200020153 1 gﬁ:? rmr,'tn gund ﬁzirlmlgacuogvcecglggllet
74 [samoonc] 1 | S2EL Joint

5200018977 - 100

57




Fuel Pump
Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant

APT4S

200_5200020430001011

58 5200018977 - 100



APT4S

Fuel Pump

Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant
B - Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. [ St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Spring Resorte
75 [5200020154| 1 Feder Ressort
Element Elemento
77 |5200020155| 1 Element Cartouche
O-Ring Anillo-O
78 [5200020156( 1 O-Ring Joint torique
Gasket Junta
79 |5200020157| 1 Dichtung Joint
Piston Piston
99 |5200020158| 1 |\ Piston
Spring Resorte
100(5200020159| 1 Feder Ressort
Washer Arandela 12
103|5200020161| 1 Scheibe Rondelle
Washer Arandela 18
104 |5200020162| 1 Scheibe Rondelle
Plug (threaded) Tapon roscado
105/ 0085565 | 1 | \ierschiugschraube Bouchon
Bolt Perno
106 |5200020164| 4 Bolzen Boulon
O-Ring Anillo-O
109 (5200020165 1 O-Ring Joint torique
O-Ring Anillo-O
1105200020186 1 | ) ping Joint torique
Washer Arandela 12
111|5200020161| 2 Scheibe Rondelle
Washer Arandela 18
1125200020162 2 Scheibe Rondelle
Spring washer Arandela de resorte 14
113|5200020015| 1 Tellerfeder Ressort Belleville
Pin Pasador M5 x 14
114{5200020168| 2 Stift Goupille
Pin Pasador 5x10
115|5200020169| 2 Stift Goupille
O-Ring Anillo-O
1175200020170 1 O-Ring Joint torique
O-Ring Anillo-O
1185200020171 1 O-Ring Joint torique
O-Ring Anillo-O
1195200020152 1 O-Ring Joint torique
120(5200020173| 1 Bolt oo e
Bolzen Boulon
Bolt Perno M8 x 45
122(5200020174| 4 Bolzen Boulon
123{5200020016| 1 LC.)Ck nut Contratgerca .
Sicherungsmutter Contre-écrou
Fuel pump cpl. Bomba de combustible compl.
125]5200020177| 1 Kraftstoffpumpe kpl. Pompe a carburant compl.
O-Ring Anillo-O
1265200020178 1 0-Ring Joint torique

5200018977 - 100

59




Fuel Pump
Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant

APT4S

200_5200020430001011

60 5200018977 - 100



APT4S

Fuel Pump
Kraftstoffpumpe
Bomba de Combustible
Pompe a Carburant

L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Joint Juntas
127(5200020179| 1 Gelenk Joint
Washer Arandela 12
1285200020161 1 Scheibe Rondelle
Bracket Soporte
200020181
130 5200020181| 1 Konsole Support
i M8 x 16
131] 0073666 | 1 Screw Tprmllo
Schraube Vis 25Nm/18ft.Ibs
Bolt Perno M8 x 20
1320153980 1 Bolzen M 8x20, plated Boulon

5200018977 - 100

61




Governor
Regler
Regulador
Régulateur

134&5

62

APT4S

200_5200020430001012

5200018977 - 100



Governor

APT4S
Regler
Regulador
Régulateur
o - Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Gasket Junta
3 |5200020182| 1 Dichtung Joint
Gasket Junta
4 |5200020183| 1 Dichtung Joint
O-Ring Anillo-O
6 |5200020184| 1 O-Ring Joint torique
29 |5200020185| 1 Lgck nut Contratgerca
Sicherungsmutter Contre-écrou
Spring Resorte
23 (5200020186 1 | PO Ressort
Lever Palanca
24 [5200020187| 1 Hebel Levier
Bolt Perno
25 |5200020188| 1 | oo\ Boulon
Bracket Soporte
60 [5200020189| 1 Konsole Support
Washer Arandela 12
64 [5200020190| 1 Scheibe Rondelle
Plug (threaded) Tapén roscado
66 | 0085565 1 | \/erschiuBschraube Bouchon
68 |5200020173| 1 Bolt permo Hore
Bolzen Boulon
Locknut Contratuerca M6
6910073638 | 1 | sicherungsmutter Contre-écrou
O-Ring Anillo-O
82 |5200020191| 1 0O-Ring Joint torique
Hexagonal head cap screw Tornillo hexagonal M6 x 14
88 10210533 | 2 | gechskantschraube Vis a téte hexagonale
Hexagonal head cap screw Tornillo hexagonal M6 x 14
8910210533 | 4 | gechskantschraube Vis & téte hexagonale
Flange screw Tornillo de brida M6 x 20
900150361 10 | pianschschraube Vis de bride
Cover Tapa
91 |5200020193| 1 Deckel Couvercle
Solenoid Solenoide
134 (5200020194| 1 Solenoid Solénoide

5200018977 - 100

63




APT4S

Fuel Valve
Kraftstoffhahn

Grifo de combustible
Robinet de carburant

200_5200020430001013

5200018977 - 100

64



Fuel Valve

APT4S
Kraftstoffhahn
Grifo de combustible
Robinet de carburant
e L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Fuel injector valve cpl. Valvula inyectora compl.
1 |5200020195) 4 Einspritzventil kpl. Soupape d'injection compl.
2 |s200020106| 4 Fuel injector valve cpl. Vélvula inylt_ac_tore} compl.
Einspritzventil kpl. Soupape d'injection compl.
Nut Tuerca
5 0073728 4 | \yjtter Ecrou
Holder Soporte
6 |s200020197) 4 Halter Attache
Spring Resorte
1110073729 4 Feder Ressort
Spring Housing Carcasa de Resorte
1210073730 4 Federgehause Logement du Ressort
Plate Placa
1310073731 4 Platte Plague
Pin Pasador
14100737321 8 | gpify Goupille
Shim Set Juego de laminillas
15 | 5200020198 4 Ausgleichscheiben Jeu de cales
42 |5200020100| 1 Ngzzle retainer Retenedor de_: tobera de inyeccion
Dusenhalter Support de gicleur
45 [5200020200| 2 Bolt pemo Max14
Bolzen Boulon
46 |5200020201| 1 Ngzzle retainer Retenedor de_z tobera de inyeccion
Dusenhalter Support de gicleur
49 (5200020200| 2 Bolt permno Max14
Bolzen Boulon
Injection pipe Tubo inyector
51 |5200020202) 1 Einspsritzrohr Tube d'injection
55 |5200020208| 1 Injection n.(_)zzle Tobera de inyeccion
Einspritzdise Injecteur
Injection pipe Tubo inyector
59 |5200020204] 1 Einspsritzrohr Tube d'injection
Injection pipe Tubo inyector
63 |5200020205) 1 Einspsritzrohr Tube d'injection
Return pipe cpl. Acopl. del tubo de retorno
68 15200020206 1 Rickleitungsrohr, kpl. Tuyau de retour compl.
Clamp Abrazadera
69| 0073714 2 Schelle Agrafe
Fuel return hose Manguera de combustible de retorno
70 15200020207 1 Kraftstoffriickleitung Tuyau a essence de retour
Return pipe cpl. Acopl. del tubo de retorno
71 5200020208 3 Ruckleitungsrohr, kpl. Tuyau de retour compl.
Clip Clip
72 |5200020209| 6 Befestigung Clip
Cap Tapa
74 [5200020210| 1 Kappe Capuchon
Clip Clip
75 [5200020211| 1 Befestigung Clip

5200018977 - 100

65




Fuel Pipes
Kraftstoffleitungen
Tubos de Combustible
Conduites de Carburant

gL I
LOOSE PARTS

14

15 <

APT4S

66

200_5200020430001014

5200018977 - 100



Fuel Pipes

APT4S :
Kraftstoffleitungen
Tubos de Combustible
Conduites de Carburant
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Bracket Soporte
1 |s200020212) 1 Konsole Support
Fuel filter Filtro de combustible
2 |5200020213| 1 Kraftstofffilter Filtre a carburant
3 |s200010862| 2 Hexagonal flange head screw Tornillo hexagonal de brida M8 x 30
Sechskantflanschschraube Vis hexagonale de bride 25Nm/18ft.Ibs
4 |s200020215] 1 Fuel hose (_:pl. Mangugra de combustible compl.
Kraftstoffleitung kpl. Tuyau & essence compl.
Clip Clip
5 |5200020216) 2 Befestigung Clip
Hose Manguera
6 |s200020217) 1 Schlauch Tuyau
Fuel hose Manguera de combustible
7 |5200020218| 1 Kraftstoffleitung Tuyau a essence
Fuel hose cpl. Manguera de combustible compl.
8 |5200020219) 1 Kraftstoffleitung kpl. Tuyau a essence compl.
Clip Clip
9 |5200020216) 2 Befestigung Clip
Hose Manguera
10 |5200020220| 1 Schlauch Tuyau
11 |s200020221| 1 Fuel hose _ Mangu?ra de combustible
Kraftstoffleitung Tuyau a essence
Tie cable Atadura de cable
12 |5200020222| 1 Kabelbinder Serre-cable
14 |5200020223| 1 Fuel pump cpl. Bomba Qe combustible compl.
Kraftstoffpumpe kpl. Pompe a carburant compl.
Water separator Dispositivo para Separar el Agua
15 |s200021617) 1 Wasserabscheider Purgeur de Diesel-Oll
Cup Taza
16 |5200020225( 1 Napf Ecuelle
Filter element Elemento del filtro
17 |5200020226| 1 Filterelement Elément du filtre
Plug (threaded) Tapon roscado
18 |5200020227) 1 Schraubverschluf Bouchon
Valve Vaélvula
19 [5200020228| 1 Ventil Soupape
Gasket Junta
20 [5200020229| 1 Dichtung Joint
Float Flotador
21 |5200020230| 1 Schwimmer Flotteur
O-Ring Anillo-O
22 |5200020231| 1 O-Ring Joint torique
O-Ring Anillo-O
23 15200020232 1 O-Ring Joint torique

5200018977 - 100

67




Starter
Starter APTA4S

Arrancador
Démarreur

200_5200020430001015

68 5200018977 - 100



APT4S

Starter

Starter
Arrancador
Démarreur
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Starter Arrancador
1 |5200020233 1 Starter Démarreur
Switch cpl. Interruptor compl.
2 |s200020234) 1 Schalter kpl. Interrupteur compl.
Armature Rotor
3 (5200020235 1 Rotor Rotor
4 |s200020238] 1 Ball bearing Rodamientqde_bolas
Kugellager Roulement a billes
Ball bearing Rodamiento de bolas
5 |5200020237) 1 Kugellager Roulement a billes
Cail cpl. Bobina compl.
6 |5200020238) 1 Spule kpl. Bobine compl.
Brush Escobilla
7 |5200020239) 2 Kohlenbirste Balai de charbon
Screw Tornillo
8 |s200020240| 4 Schraube Vis
Cover Tapa
9 |5200020241) 1 Deckel Couvercle
Brush holder cpl. Portaescobillas comp.
10 |5200020242] 1 Birstenhalter, kpl. Support de brosse complet
Brush Escobilla
11 15200020239 2 Kohlenbirste Balai de charbon
Brush Escobilla
12 |5200020243) 4 Kohlenbirste Balai de charbon
Gear case Caja de engranajes
13 |5200020244| 1 Getriebekasten Carter d'engrenage
Starter housing Caja del arrancador
14 |5200020245) 1 Startergehause Carter de démarreur
15 | 5200020245| 1 Lever cpl. Palgncacompl.
Hebel kpl. Levier compl.
Dust Cover Kit Juego de Guardapolvo
18 |5200020247) 1 Staubschutzsatz Jue de Dispositif antipoussiér
19 |5200020248| 2 Bolt perno
Bolzen Boulon
Pinion cpl. Pifion compl.
20 |5200020249 1 Ritzel kpl. Pignon compl.
21 |5200020251| 1 Clutch cpl. Embrague compl.
Kupplung kpl. Embrayage compl.
Ball bearing Rodamiento de bolas
22 15200020252 1 Kugellager Roulement & billes
23 |5200020253| 1 Ball bearing Rodamientqde bolas
Kugellager Roulement a billes
Shaft Eje
24 [5200020254| 1 Welle Arbre
25 | 5200020255| 1 Pinion stopper set Juego det@pén degmortiguacién del pifion
Ritzelstopper-Satz Jeu de butées de pignon
Bolt Perno M8 x 32
29 [5200020256| 2 Bolzen Boulon
M6 x 4
30 (5200020114 3 Bolt perno 6x40
Bolzen Boulon

5200018977 - 100

69




Starter
Starter APTA4S

Arrancador
Démarreur

200_5200020430001015

70 5200018977 - 100



Starter

Starter
Arrancador
Déemarreur
i o Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Cover Tapa
5200020258
81 ! Deckel Couvercle
M12 x 25
32 5200020259 2 Bolt Perno
Bolzen Boulon

5200018977 - 100

71




Generator
Generator
Generador
Générateur

APT4S

72

34

\

ok 1
LOOSE PARTS

200_5200020430001016

5200018977 - 100



Generator

APT4S
Generator
Generador
Générateur
- o Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Stud Perno prisionero
1 |52000200%8| 1 | e vindebolzen Goujon
2 |5200020059| 1 Generator nggrador
Generator Générateur
Bolt Perno
3 |5200020060| 1 Bolzen Boulon
Rotor cpl. Rotor compl.
4 (5200020261 1| potorsatz kpl. Rotor compl.
Ball bearing Rodamiento de bolas
5 [5200020262| 1 Kugellager Roulement a billes
Cover Tapa
6 [5200020263| 1 Deckel Couvercle
Housing Caja
7 |5200020264| 1 Gehause Carter
Ball bearing Rodamiento de bolas
8 |5200020265| 1 Kugellager Roulement a billes
Plate Placa
9 [5200020266| 1 Platte Plague
Screw Tornillo
10 |5200020267| 4 Schraube Vis
Stud Perno prisionero
11 |5200020268 2 Gewindebolzen Goujon
Housing Caja
12 |5200020269| 1 Gehause Carter
Cover Tapa
13 |5200020270( 1 Deckel Couvercle
Pulley Polea
14 |5200020271| 1 Scheibe Poulie
Nut Tuerca
15 [5200020272| 1 Mutter Ecrou
Collar Collar
16 |5200020273| 1 Manschette Collet
17 |s20002027a| 1 Regulator cpl. Rgguladorcompl.
Regulator kpl. Régulateur compl.
Holder Soporte
18 (5200020275 1 |\, Attache
Brush holder cpl. Portaescobillas comp.
19 |5200020276) 1 Burstenhalter, kpl. Support de brosse complet
Brush Escobilla
20 |5200020277| 2| oo iirste Balai de charbon
Spring Resorte
21 |5200020278| 2 Feder Ressort
Screw Tornillo
22 |5200020279| 6 Schraube Vis
Screw Tornillo
23 |5200020280| 1 Schraube Vis
Bolt Perno
24 |5200020281| 3 Bolzen Boulon
Screw Tornillo
25 |5200020282| 2 Schraube Vis

5200018977 - 100

73




Generator
Generator
Generador
Générateur

APT4S

74

34

\

ok 1
LOOSE PARTS

200_5200020430001016

5200018977 - 100



Generator

APTA4S
Generator
Generador
Générateur
B o Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Bolt Perno
26 |5200020283| 2 Bolzen Boulon
Brush Escobilla
27 |5200020284) 1 Kohlenbirste Balai de charbon
Nut Tuerca
28 [5200020285| 2 Mutter Ecrou
Washer Arandela
29 |5200020286| 1 Scheibe Rondelle
Nut Tuerca M10
30 |5200020287| 1 | \b e Ecrou
Bracket Soporte
31 5200020288 1 Konsole Support
Spacer Espaciador
32 |5200020289) 1 | A} ciandsstiick Entretoise
Bolt Perno
33 (5200020300 1 Bolzen Boulon
Diode Diodo
34 [5200020301| 1 Diode Rectificateur
Glow plug relay Relai para tapon encendedor
35 15200020303 1 Gluhrelais Relais pour bougie de préchauf
38 (5200020304 1 T|mer module Tempor!zador
Zeitgeber Temporisateur
Timer module Temporizador
39 |5200020305| 1 Zeitgeber Temporisateur

5200018977 - 100

75




Cylinder Block
Zylinderblock
Bloque del Motor
Bloc de Culasse

APT4S

ﬁaﬂ on
REPAIR PART

Wyt

FoA—HAXANE

UNDER-S[ZED PART

e

200_5200020430001001

5200018977 - 100



Cylinder Block

APTA4S .
Zylinderblock
Bloque del Motor
Bloc de Culasse
i o Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Cylinder block cpl. Bloque del motor compl.
1 |s200019766] 1 Zylinderblock kpl. Bloc de culasse compl.
Plug Tapon
4 |5200019767] 1 Stopfen Bouchon
Plug Tapoén
5 |520001768) 1 Stopfen Bouchon
6 |5200019830| 10 Bolt Permo
Bolzen Boulon
Bushing Buje
9 [s200010831) 1 Bychse Douille
Plug Tapo6n
10 |s200019832) 8 Stopfen Bouchon
Plug Tapoén
11 |s200019833) 1 Stopfen Bouchon
Plug Tapo6n
12 |5200019834] 3 Stopfen Bouchon
Plug Tapon
14 |5200019835| 2 Stopfen Bouchon
24 |s200010838| 2 Bearing Rodamiento
Lager Roulement
27 |5200019841| 18 Bolt Permo
Bolzen Boulon
Cylinder head gasket Junta de culata del cilindro
28 |s200010842) 1 Zylinderkopfdichtung Joint de culasse de cylindre
29 |s200010843| 5 Bearing Rodamiento
Lager Roulement
Bearing Rodamiento
82 |s200019844| 5 Lager Roulement
35 |s200010845| 1 | BE&rng Rodamiento 0,25
Lager Roulement
5200018977 - 100 77




Gaskets

Dichtungen APTEE
Empaques

Joints

J b &

200_5200020430001017

78 5200018977 - 100



APT4S

Gaskets

Dichtungen
Empaques
Joints

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii

Pos. | Artikel Nr. | St. | Beschreibung Description Pr—

1 |5200020306| 1 gi;:‘jlliﬁtngsstatz jgﬁgdoe(}giggtas

] | Sl e

3 |5200019857| 2 82:23 ?c?i”nlft_c())rique

4 |s5200019858| 1 82:23 g\(?i”r:?t-(?rique

5 |s200019861| 2 82:28 ?c?i”nlft_c())rique

6 |5200019867| 1 82:23 g\(;irllltot-(?rique

7 |5200010877| 1 gie;:ahltung Eg?rﬁaque

8 |s200019901| 4 gi;ltung \I]E(;?r?taque

9 |5200019902| 4 gﬁ;ltung Eg?rftaque

10 |5200019906| 4 g(lzjr?l:?z Iiltgtgg:i%rn

11 |5200019007| 4 Egrsgole zlc?:sscl:ll:

e | Sl e

13 |5200019082| 3 82:28 ?cr)]i”r:?t-(?rique

o] | B e e

15 |5200019992| 1 83:?#3:19 jgmtzi

16 |5200019995( 1 giﬂ:ﬁtng jgm{’:\

17 |5200020000| 1 Si‘jﬁ;g jglr:fl

18 |5200020067| 1 giﬂ?ﬁtng jglr;tta

19 |5200019865| 1 Si‘:ﬂ:ﬁ;g jg&t{i

20 |5200020071| 1 gi‘:ﬂﬁg jglr;]tta

21 |s5200020079| 1 Siﬂ:ﬁ;g jglr:]tfl

22 |5200020096| 7 \é\gﬁ;gé groilnddeﬁllg 10

23 |5200020006| 2 \évcﬁari]g; él(’;nddeelll: 10

24 |5200020105| 1 giﬂ;ﬁ:‘g jch)lr;]tta

25 |5200020107| 1 82:23 g\(;”nltot-(())rique

5200018977 - 100

79




Gaskets

Dichtungen APTEE
Empaques

Joints

J b &

200_5200020430001017

80 5200018977 - 100



APT4S

Gaskets

Dichtungen
Empaques
Joints
- o Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos. | Artikel Nr. [ St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Gasket Junta
26 |5200020108| 1 Dichtung Joint
Gasket Junta
27 ({0119882| 1 Dichtung Joint
Gasket Junta
28 |5200020116| 1 Dichtung Joint
Gasket Junta
29 |5200020118| 1 Dichtung Joint
Fan Ventilador
30 |5200020112| 2 Geblaserad Ventilateur
O-Ring Anillo-O
31 |5200020018) 1 | 5 ping Joint torique

5200018977 - 100

81




WACKER
NEUSON

Wacker Neuson Produktion GmbH & Co. KG - PreullenstraBe 41 - 80809 Minchen - Tel.:. +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Production Americas LLC - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



